



COCKBURN CEMENT LIMITED

ABN 50 006 673 470

PO Box 38, HAMILTON HILL, WESTERN AUSTRALIA 6963
LOT 242, RUSSELL ROAD EAST, MUNSTER 6166
TELEPHONE (08) 9411 1000 FACSIMILE (08) 9411 1150



Certificate Type :	Final
Certificate Date :	29-Jul-2016
Serial Number :	16845
Sample Code :	C0aba2a
Sampling Date :	15-Jun-2016
Concrete Supplier	Aesthetic Stone

CONCRETE TEST CERTIFICATE

Day Age at Test (note 5)	Compressive Strength	Units	Method
1	-	MPa	AS1012.9
3	-	MPa	AS1012.9
7	20.0	MPa	AS1012.9
14	25.0	MPa	AS1012.9
28	26.5	MPa	AS1012.9
-	-	MPa	AS1012.9
-	-	MPa	AS1012.9
-	-	MPa	AS1012.9
Other Information	Result	Units	Method
Slump	-	mm	AS1012.3.1

Accredited for compliance with ISO/IEC 17025. Laboratory No's 249 & 254.

This document contains no alterations and shall not be reproduced except in full.

Roddy Clark
R. Clark

.....
(Approved Signatories)

Test Notes

Note 1 : Tested according to the methods prescribed in Australian Standards AS1012.8.1 and AS1012.9 on specimens as received.

Note 2 : Specimens < 28 days of age were rubber capped unless otherwise stated.

Note 3 : Specimens ≥ 28 days of age were ground and uncapped unless otherwise stated.

Note 4 : All specimens have a nominal diameter of 100mm and a nominal height of 200mm

Note 5 : Age of specimen based on date of casting advised by client.

Note 6 : Samples tested at SSD condition.

Note 7 : Other information supplied by the customer - these tests were not performed by Cockburn Cement.

Customer Reference and Test Remarks

CCHE 20kg - Poured 15/6/16 - req 7, 14 & 28